


I GENERAL INFORMATION AND BASIC DATA REQUIREMENTS

Treatment System Description

L.

On which of the following are you basing your application: a current discharge,
improved discharge, or altered discharge, as defined in 40 CFR 125.58? [40 CFR
125.59(a)] (Updated: Cross reference - Part II, Section A.I, page IL.A-1.)

Response:

This reapplication is based on an "altered discharge" of various combinations of
primary, secondary, and tertiary treated effluent, brine from reverse osmosis, and
tertiary filter backwash. The anticipated design flow increases to 44 mgd in 2020.
The requested monthly average Biochemical Oxygen Demand, 5-Day (BODs) limit
is an increase from 160 milligrams per liter (mg/1) to 200 mg/1. The TSS limit will
not be changed. This reapplication will demonstrate that the proposed altered

discharge will not significantly impact the receiving water quality and benthic
ecosystem.

Description of the Treatment/Outfall System [40 CFR 125.62(a) and 125.62(e)]

a.  Provide detailed descriptions and diagrams of the treatment system and outfall
configuration which you propose to satisfy the requirements of section 301 (h)
and 40 CFR Part 125, Subpart G. What is the total discharge design flow upon
which this application is based?

Response:

Background. The Honouliuli WWTP facility and deep ocean outfall are
located on the southwestern side of Oahu, as shown on Figure I1.A.2-1.
Construction of the deep ocean outfall was completed in February 1979. The

primary treatment plant was completed and fully operational in December
1984.

The City & County had completed construction on September 19, 1996 of a
secondary treatment facility designed to treat up to 0.57 m3/sec (13 mgd).
The plant was originally designed to fulfill effluent reuse under the State
Department of Health (DOH) Consent Order 89-CW-EOW-6, dated June
1993. The plant has been operational since September 20, 1996.
Approximately 2 mgd (yearly average) of secondary effluent mixed with
hypochlorite for partial disinfection had been reused in plant operations from
July 1, 1998 until the tertiary plant began operations.

The City contracted with USFilter Corporation (now named Veolia Water)
for the Construction and operation of a 0.53 m3/sec (12 mgd) tertiary facility
for reuse of effluent. The tertiary facility was constructed to fulfill a
Supplemental Environmental Project under a May 1995 Consent Decree, 94-
00765 DAE, with the Environmental Protection Agency (EPA) and the DOH.
The facility started processing secondary effluent on September 18, 2000.



The tertiary facility is currently owned by the City’s Board of Water Supply.

The service area for this system (Figure II.A.2-1) extends from Halawa to
Barbers Point to Mililani and consists primarily of residential communities
interspersed with small business centers. Thus, wastewater treated at the
Honouliuli WWTP facility is essentially of domestic type.

The facility’s current primary treatment liquids capacity is estimated to be
38 mgd. Solids treatment capacity is estimated at 29 mgd. A solids handling
upgrade project is to be completed in 2006, which will bring the solids
handling capacity to the level of the liquids handling facilities.

Among the requirements from the Consent Order with the DOH dated June
30, 1993, and the Consent Decree dated May 15, 1995, with the EPA and the
DOH, to be met by the City & County of Honolulu (city), are implementation
of 40 CFR Part 403 into its pretreatment program; semiannual inspection of
all industrial users and analyses of the process wastewater discharge;
development and implementation of a Spill Reduction Action Plan for its
collection system; and development and implementation of sludge reuse
and effluent reuse programs.

Current Treatment Process.

Update: A current flow diagram which includes the secondary and tertiary
treatment process is shown in Figure I1.A.2-2b. An alternative discharge
scheme is shown in Figure I1.A.2-2¢c. Summaries of the liquid and solid
treatment systems are presented in Tables I1.A.2-1 and IL.A.2-2.

A. Primary Treatment System

The liquid primary treatment system of the facility comprises pretreatment,
primary treatment, disinfection when required, and effluent disposal.
Pretreatment involves screening to remove large objects, grit removal, and
pre-aeration to freshen the sewage. The raw sewage entering the facility is
screened to remove large objects. The removed material is hauled to the
landfill. The screened flow then passes directly to the wet well of the
influent pump station where the sewage is pumped to the grit chamber,
which is at an elevation compatible to sustain gravity flow through the
treatment plant and ocean outfall. Grit is removed from the wastewater
flow through the use of the aerated grit chamber-type process. Grit 1s
collected by means of conveyors and elevated to grit washers for eventual
disposal off site. Immediately following the aerated grit chambers, the pre-
aeration process increases the dissolved oxygen content of the wastewater.

After pre-aeration, the wastewater flows through an open, rectangular
concrete channel to the inlets of the primary clarifiers, where physical
separation of settleable and floatable solids from the liquid takes place.
Bottom sludge collectors in each clarifier scrapes the settled solids toward a
central hopper, while surface skimmers remove the floating scum to the



SERVICE AREA—

20,000 10,000 © 20,000 40,000
_=_=. |

GRAPmIC € €

S
I

- = — i
= "o
- Kami
PRINCIPAL ISLANDS OF NMAWAN ".\
| S S ¥ { ]
Bawan A
Rl )

MORAPUY [

KAILUA

WAIMANALO Bav

WAIMANALD

‘%

HMONOLUW 1Ty ¢ N nu.-lmu
HEAD T“RKOKO MEAD

OAHU

——————— Harding Lawson Assoclates
—————— Engineering and
Environmenlal Services

Service Area of Honouliuli Outfall

FIGLI\E
301(h} Waiver Reapplication >
Honouliuli Wastewater Treatment Plant o .

E § E-'-r'. Honouliuli, Oahu, Hawaii
et “DRAWN JO8 WUWBER APPROVED DATE REVISED DATE
= jcl 31038101 DR 1/95

1l.A-2



“4onouliuli Alternate

Dperating Mode )
Primary effiuent from .
6/8/2004 Honouliuli WWTP
Flgure Il.A.2-2¢c Note: Primary and Secondary Treatment Effluent <
processes remain the same. Fine
Screens
e—— Effluent
A Yl.I.l Sampler
Secondary effiuent to outfall
B to meet NPDES effiuent quality limits
P B
Parshall Flumes in [ | Tertiary Effiuent and R.Q. Brine

| Faraal to outfall to meet NPDES
Secondary Effiuent to effluent quality limits
0oog > : >
OO0 —p—effuent AROBrnetotranch
o

< 1 D_l_D
Tertiary Effluent j /,_.mama Filters Backwash E

Reuse / Tertiary Plant .
Effluent FLowmeter

To Honouliuli WWTP
nonpotable water line

v Vv
for in-plant reuse H%%%%%%%%%F

nonpotable aquifer recharge trench

Excess Secondary
Effluent to trench




<4

esney
juenyyg Atejue |

ysemoeg sie}|4 lepe L

> Jeyuer) Aiepuodes

1919WMod Jueny3 N K

g
I

[czrz] ol iojee| 3
\_u.l\!\l\L m m m esnel jue|d-uj Joj euj|-Jejem Jemojoig lemojolg -
W m_ _ ejgeloduou oI MM lININOUOH 01 F leyuep Aiepucoesg
e m Jueld Arefe).
) o) -3 s o
w< CIEE
3 ul sewni4 |leyssed
L |efjesed
- u| sujseq Joejuod
A * SpijosjuopeieEs) §
A 1esnQ 0} ephoal
juenyy3 Alepucoeg ss80xg

Jo|dwesg
eny3
sueens
jueniy3

0} MOIIBAQ
sueens
Jeyuen Aewpd | jueuneen
Aewpd spjjos
|leano o) ebieyosig 0] spljos
yuenyg Alewud Pemes

Jeyperd
Aewnd

Jewijod
pAuenbeo)

1619WMOY JUSNyU] sueesg MOWIBAO PInbi jue ) Jueseq
Jeg juenyu|

jom i

E ==} (p1217U80 BBNYIULD 'Bunsem seyuep Aewyd)
=] Buypuey spyjos woy pinby
[r= e r == =]
[ r——————=]

;E nm.~.<__m5m_n_

ua._._os_w_m juenyuj $002/8/9
epop\ Bunelsed jewioN

weesg spinbi Ijnnouop,

SMojd
wney  Jomes Jueld

usemxoen Jolli<4 Aeiuel _ |







scum collection trough.
B. Secondary treatment system

(From Honouliuli Wastewater Treatment Plant Unit 1A---Secondary Treatment Facilities
Optimization Study, April 1999, GMP Associates)

A design flow of up to 13 mgd of the effluent from the primary clarifiers is
diverted through two adjustable V-notch weir gates to the secondary plant.
The flows travel by gravity through two manually-cleaned bar screens to the
biotower pumping station (BPS). Flow to the secondary treatment system is
then controlled by the number of pumps on line.

Vertical turbine pumps in the BPS lift screened primary effluent with
biotower effluent recycle to motorized rotating distribution arms at the top of
the biotowers. Fans at the bottom of the biotowers provide enough oxygen
to prevent anaerobic conditions from developing.

Some of the treated effluent from the biotowers is recycled to the BPS while
the rest of the effluent flows to the solids contactor.

The solids contactor consists of four parallel channels aerated by fine-bubble
air diffusers. The contactor accepts biotower effluent and return sludge from
the solids reaerator and secondary clarifiers. This mixing enhances
flocculation in the contactor.

Effluent from the solids contactor flows to the secondary clarifiers where
settleable and floatable material are removed. The clarifiers are deep, have
large influent feed wells, and utilize a multiport “vacuum” sludge collection
system. '

Most of the sludge removed by the multiport collection system is distributed
in the channels of the solids reaerator. The solids reaerator consists of four
aerated channels or passes. Fine-bubble diffusers in the reaeration channels
aerate the return sludge to enhance its flocculation characteristics by
maintaining aerobic conditions and “freshening” the sludge prior to the
solids contactor. Alternately, sludge can be pumped directly from the solids
clarifiers to the solids contactor.

After the secondary clarifiers, the secondary effluent flows through two
Parshall flumes. The Parshall flumes measure the flow rate from both
clarifiers. The secondary effluent mixes with the primary and tertiary
effluent prior to effluent screening. The combined effluent flows directly to
the fine screens and then to the Barbers Point Ocean Outfall for final
disposal.

Most of the sludge from the secondary clarifiers is pumped to the solids
reaerator or solids contactor. The small amount of sludge that is “wasted” is
pumped to the gravity belt thickeners. Sludge from the gravity belt
thickeners is then pumped to the storage/blend tanks. [Heavier particles and



scum are returned from the secondary clarifiers to the preaeration basin.]

C. Tertiary Treatment System
C.1. R-1 System [10 mgd design production]

[R-1 stands for the high quality classification (but below reverse 0sSmosis)
given by the State Department of Health to effluent reuse water.]

Secondary treated effluent are taken downstream of the Parshall flumes and
piped to the Reuse Pump Station. The R-1 lift pumps pump the secondary
effluent to the sand filters. Hypochlorite is added to minimize algae and
slime formation. Polyaluminum chloride or similar polymer is added to
assist with coagulation. The water passes through a rapid mixer and
flocculation tanks prior to sand filters. The water then proceeds to the
pulsed bed sand filter. The water is distributed to the filter cells and filters
down through the media to be collected by the clearwell. An Air Mix
Routine is used to extend the run time before the backwashing is needed.
Backwash water is taken from the clear well and run through the filters then
collected in the mudwells where it is discharged to the
Microfiltration/Hydroclear Spent Backwash Pump Station. The backwash
water is then pumped back to the Honouliuli Preaeration Tanks.

Filtrate from the clearwell flows to disinfection. The filter effluent is
monitored for turbidity. Should the turbidity exceed 2 NTU, the water will
automatically be diverted back to the Reuse Pump Station.

R-1 water disinfection is achieved using medium pressure ultraviolet (Uv)
treatment. The disinfected water is then pumped to the two 2.57 million
gallon storage tanks. The UV system is monitored for proper operation. If a
problem develops, the system will shut down, preventing water from
entering the storage tank. A bypass line back to the reuse pump station is
used to restart the system and insure proper R-1 disinfection.

All non-conforming R-1 water is returned to the reuse pump station. All
screenings and backwash water is recycled back to the Honoululi WWTP
preaeration basin.

C.2. Reverse Osmosis System [2.0 mgd design production]

(From Engineering Report, Honouliuli Wastewater Reclamation Facility, August 25,
1999, US Filter, with corrections by Ken Windram of Veolia Water.)

The secondary effluent is received at the RO lift station [from the Parshall
flumes] and pumped to the building housing the membranes and the
microfiltration units. Chlorine is added through the hypochlorite systems.

The RO stream is prefiltered through 2 self-cleaning strainers (500 micron



screens) to remove debris that could adversely impact the microfilters. The
strainers are capable of backwashing themselves. The backwash go to the
backwash tank and then on to the preaeration tanks.

After running through the prefilters, the stream is run through the continuous
microfiltration membranes (CMF). The membranes use a 0.2 micron hollow
fiber membrane with a shell-sided feed. The membranes are cleaned using a
gas backwash. The backwash water is sent to a concrete tank where it is then
pumped to the Honouliuli WWTP preaeration basins. The cleaning of the
microfiltration membranes are done as necessary using citric acid and caustic
cleaner. The used cleaning solution is then sent to the backwash tank and
then on to the preaeration tanks.

Filtrate from the CMF system is fed to the covered RO feed tank.
Chlorination is done to maintain a residual level of free chlorine to prevent
microbiological growth on the membranes.

From the RO feed tank, water is pumped to the Reverse Osmosis units
located within the same building and treated with an antiscalant and sodium
bisulfite. The RO units consist of RO skids fully equipped with a high-
pressure feed pump. After the RO treatment, the water is then fed to a 1.2
million gallon RO storage tank for distribution the the RO users in Campbell
Industrial Park.

A clean-in-place CIP membrane cleaning skid is provided for the RO
system. After the RO system cleaning, the cleaning solution is neutralized
and sent to the microfiltration/hydroclear backwash.

Each RO unit is equipped with a product water flush which is used between
membrane cleanings to periodically flush the RO membranes with RO
product water and/or a biocide solution. The RO product flush goes to the
RO feed tank to be pumped back to the RO system. Reject from the RO
process is sent to the R1 process or the Parshall Flumes.

RO reject or brine (containing relatively high dissolved solids) is piped to
both the UV Channel and the Secondary Effluent Parshall Flume. Automatic
throttle valves are provided in each of these lines. The RO brine is sent to
the Parshall flumes and eventually the outfall when the R1 flows are low. As
the R1 flows increase, more RO brine will be mixed with the R1 product
water. Initially, almost all RO brine will go to the Parshall Flumes.



II General Information and Basic Data Requirements

Table IILA.2-1. Honouliuli WWTP Liquid Treatment Process Components

Liquid Treatment Components

a. Grit removal

Grit chamber
Number
Width (feet)
Length (feet)
Average depth (feet)

Design loading
Detention time (minutes)

Average flow

Peak flow

Maximum air supplied (scfm/L.f.)
to grit chamber

Maximum air supplied (scfm/L.f.)
to influent channel

Mechanical equipment
Grit collector
Number
Width - nominal (feet)
Length - nominal (feet)
Grit washer
Number
Grit capacity (c.f./hour)

b. Pre-aeration

Tanks
Number
Width (feet)
Length (feet)
Average depth (feet)
Design loading
Detention time (minutes)
Average flow
Peak flow
Maximum air supplied (scfm/1.f)
to pre-aeration tank

38 mgd
1993

20
60
11.5

3+ standby
2.5
60

2
81

3+ standby

20
150
13.5

34
13.8

10

Future
44 mgd
2020

20
60
11.5

12
53

2.75
60

216

20
150
13.5

45.2
20.6

10



II General Information and Basic Data Requirements
Table II.A.2-1 (Continued)

Liquid Treatment Components

Maximum air supplied (scfm/L.f.)
to effluent channel -

c. Blowers (grit and pre-aeration)
Number
Capacity per blower (scfm)
Discharge pressure (psig)
d. Primary clarifier
Tanks
Number
Diameter (feet)
Side water depth (feet)
Design loading
Overflow rate (gpd/square feet)
Average flow
Detention time (hours)
Average flow
Weir loading (gpd/feet)
Average flow
Primary sludge pumps
Number
Capacity per pump (gpm)

4+4 standby

Future

38 mgd 44 mgd
1993 2020
5 5
3+1 standby  3+1 standby
2,380 2,380
7.8 T8
3+ standby 4
145 145
10 10
767 770
2.34 2.33
15,600 16,040

4+4 Standby
80/360 80/360

Sources: STV/Lyon Associates, Inc. January 1993. Honouliuli Outfall Annual Assessment,

NPDES 301(h) Waiver, January—December 1992.

M&E Pacific, Inc. October 1983. Reapplication for Secondary Treatment Modification,

Honouliuli Treatment Facility.



UPDATED:
Secondary Treatment Facilities (Ewa Water Reclamation Facilities)
[Water to be taken offsite for reuse, with excess discharged through outfall]

e.

Biotowers

NUMDBBE i it e e s e v v s s ke s s S s s e ea e 2
Media depth ((teeh) «smsrnimmmninn st essdnisunannisTme s 20
DiRameter 186h)i.. caiismimnissi i s s AT SR 100
Each volume (gallons).........ccccciiiiieiecccinineeeccirereeeeecnrnnnens RGeS 157,080
Organic loading (Ib/BODs /1000 feet) ... T Tn et e L
Hydraulic Loading at 0% recycle (gpm!ftz) .................................................................................. 057
Ventilation, induced (SCFM/FT?)

Solids Contactor Channels

Lendth (feel) e s n e s i e s AT TR e A s danesemns v 10D
Width (feet).... R T S s e TS e ST TR b it R AW 20 i e e A R e e i e st B
Sidewater Depth (feet) RS R R T R e e e 2
Each Volume (Gallons) iz nssnimmmiiimaiinir i i aaeii s ssiss s riass 75,400
Detention time (min) at 1,200 mg/L MLSS, 3 units operating) .........cccceevcecrsemrnriceinesiessseesineenn 22

Solids Reaeration Channels

NUIMBEE Cercnr i s T T R e S G e
Length (feet) ... T S A T s T e e e e e e s s v Al
Sidewater Depth (feet) e R TR S R R e s R T2
Each Volume (gallons) ... a1 1hea0
Detention time (min) at 1 200 mgIL MLSS 3 umts operatlng) e R TR OD

Secondary Clarifiers (Center Feed, Peripheral Discharge, vacuum-type 16-port sludge collector)

Number... BT S T T O TR R S S A S B e e
Sldewater Depth (feet) e R T S R R 18
Diameter (feet).... 100
Each Volume (galtons) — R 940,000
Hydraulic Loading at 13 mgd average flow (gpdfftg) s R R akassanan | DD D
Sludge withdrawal rate at 5% solids (MGD)... 33 to 5.6

Tertiary Facilities (owned by Board of Water Supply, City & County of Honolulu,and operated by Veolia
Water) [Water to be taken offsite for reuse, with excess discharged through outfall]

Hydro-clear® Sand Filter

Filter cells .. il
Filter area, each cell (ftzfcell) ..360
Filter media effective size (mm) 0 45 w 1 7 umformlty coeff
Backwash rate (GPM/) .... T A e st .12
Hydraulic gradient through fllter (ft) 8 (approx)
Air rate (CFM @ 3.0 PSI)... .. 525



UV System

Peak/Avg design flowrate (mgd)

Median partical size (um)....
Maximum TSS (mg/L)...

UV Transmission (minimum) .....IIZII..II'.IIIIIZIIIZI:IIIIZIIIZ"""""""'
).

UV Design Dose (1 @-s/cm
No. of UV Channels.

Redundant Equ.pmem...................ZIZ..IIIZIIII.IIIIIIZIIIZIIZIIIIIZZIIZIZIIIIIIIIIIIIZIZIIfﬁZIIIIIIIIIIIZIZ
B e 1210 o e T4 2 1 11 RO —

Continuous Microfiltration Membranes (CMF)

Reverse Osmosis Units

NUMDET OF SKIAS . «ovecasusisasnssssenisasssivasssasiussuensnasanssansasin

Membrane count per skid ........
Membrane size (inches).... ao—
Nominal production (gpm) ...
Product recovery (%) ...

Recommended operatlng range (gpm)

..........................

8 dla X 40 Iong

.. 12/10

<21

ra

5% @ 253 7 nm
... 140,000
..33%
... 256

.6
84

.. 1400
..60
1200 to 1600



Table M.A.2-2. Honouliuli WWTP Solids Treatment Process Components

Solids Process Components

Gravity thickener

Tanks
Number... w1t standby............. 2+ standby
Diameter (feet) ...................................................................... 40 ... et (1]
Side water depth (feet) .......cccuvrmrireririeniiervssnssnneessseeesees . 10 owesive 10
Surface area (SQUALE FE6L).. ... cusassivivomussrsinsrseivsssisise 1,257 T

Design loading
Hydiaulic, allons/day ... uuaiieismssiesesinssisioyis 754,000 .......... 1,508,400
Solids, 1bs./day ... v 21,500...........cc0rsesr.. 41,000
Unit hydraulic, gallonsfdayfsquarc feet w00 ....600
Unit solids, Ibs ./day/square feet... TR e RV I (O st 10
Under flow Concentration, % 5 i

Sludge conditioning

Heat treatment system
NUMBCT wessssemnsswimisssisamssisissasms ETRTRRIEA [Pt R
Size, gph ... 7,500 ... 1,500

Design loading
Hydraulic, gallons/day sisie 109,700 i 297,200
Solids, lbs./day.... e 95,500.....0ceveeeeene. 106,200
Unit hydraulic loadlng, gphftank 1,000 ... 6,200
Solids solubilization, % WS . ) SRR . | |

Decant tank
Number .. DO ..... 1+ standby .............2+standby
Diameter (feet) . | s 40
Side water depth (feet) e Sy cvasenss: 10
Surface area (square feet) .1,257 1 ,257

Design loading
S0lids, 1DS./AAY .....oevvivereriieirieiere e seesrs s eresnee s 42,700 ...87,800
Unit hydraulic loading, gallons/day/square feet............c.... 135 ocovrrerererrcrcrnrnnne 118
Unit solids, loading, Ibs. !day!square feet 36.5. . 38
Under flow concentration, % . il

c¢.  Mechanical dewatering process
Centrifuge
Number... 1 +2standby .... 4+ 2 standby

Size (nommal [mch X mch])



Design loading

Hydraulic; gallons/day cacanmmnammnmng im0 00w 122400
Solds: IBRUAAY .....oecsessiineiitonstimmmisnssstonis e dianiiss s i antinnsd 42,700......................81,700
Unit hydraulic, gpm/tank.........cccoceevievenrnncnnnincniinnnsiincns. 22 sevevvecesseeseeneene 21
Unit solids, Ibs./hour/tank........ccceverveesievnnrnieesinncnsnneniennns 890 o 850

Sources: STV/Lyon Associates, Inc. January 1993. Honouliuli Outfall Annual Assessment, NPDES
301(h) Waiver, January—December 1992.

M&E Pacific, Inc. October 1983. Reapplication for Secondary Treatment Modification,
Honouliuli Treatment Facility.

UPDATE:

Existing Secondary Treatment Facilities (Ewa Water Reclamation Facilities)
[Water to be taken offsite for reuse, with excess discharged through outfall. However, waste sludge is
thickened and mixed with primary sludge prior to sludge treatment.]

d. Gravity Belt Thickeners
T T a o s e DL | i I e e T DU Ol o R URRL R L s -
Belt Width (ft.)... e e 5.5
Sludge feed rate (GPM) ...................................................................................................... 130 - 260
Sludge Discharge rate (GPM) ... B e N etk deaa e L sesose 15~40)
Inlet sludge concentration (% sol:ds)05
Outlet sludge concentration (% SONAS).....ccvirisiererinsriisssirni s sssssassssnssssesaesnnens b

Tertiary Facilities (Constructed by US Filter)
[Water to be taken offsite for reuse, with excess discharged through outfall.]

e. No solids treatment. All backwash with waste solids goes to Honouliuli WWTP preaeration tanks for
treatment.

Screens for final removal of any large particulate matter that pass through the
primary clarifiers are available upstream of the outfall inlet. Provisions for
chlorination of the plant effluent are available when water quality monitoring
dictates the need for disinfection. However, the chlorination system will need to
be upgraded in order to provide routine disinfection.

The solids that are separated from the wastewater during treatment are combined
and thickened, conditioned by heat treatment, and dewatered by centrifuge.
UPDATE: The solids are then either disposed of in a landfill or processed further
into a soil amendment product. Currently, most of the sludge is processed by the
Navy’s Composting Center at Barbers Point.

The existing outfall portlon of the treatment system consists of an 84-inch
reinforced concrete pipe extending in a straight line from the Honouliuli plant to
the shoreline and a 78-inch reinforced concrete pipe extending from the shore out